
18-04-2023

Manual
for

Fitting Set Wall
for

Pergola San Pablo
3x5,8m and 4x5,8m



Manual Instruction
Fitting Set Wall for 

Pergola Gazebo San Pablo 
3x5,8m and 4x5,8m



s 闵 2 

T Middle connector 黜
1 

Wall bracket 3 

K7 MBX40 3 

K8 霍 Φ8 3 

M10x80 
K9 Φ14x70 9 

K1O ｀ Φ10 9 

K11 s 9 

Spare parts list

Label 
No. Part description Drawing Qty

Corner connector

Hex Socket Flat 
Head Screw with 
the gasket M8x40

Hex Head Wood 
Screw + Ribbed 
Plastic Anchor

M10 screw cover

Gasket

Gasket

U



勺｛

．

 

、叮

7 申

＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿工＿＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ 3780 (8*3 / 8*4) 
2788 (6*3 / 6*4) 

「 一一一一一一一一一一一一一一一一一一一一一一一一 ；

｝ 

｝ 
: : 

60 

点

＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿工＿＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ＿ ！ 3780 (8*3 / 8*4) 
2788 (6*3 / 6*4) 

u

云
驾＊8
言9/£*9)0811:

(}
垄
霆
墓
寀
9
)

}

纣

u

 

3780 (8*3 I 8*4) 

2788 (6*3 / 6*4) 

沽
L
e

j
 

e 

三 QTY:3PCS K9 甘
c

 

M10x80 

¢14x70 
QTY: 9SET S 

K10 霍 QTY:9PCS 
¢10 

K11
C MlO 

QTY:9PCS Page 1 

了
Hole depth Φ14x100
needs 9 holes

1.Drill holes for the wall
brackets and install these
brackets U.

Step 1: Use a hand electric drill to drill hole No.1, 
install the wall bracket U with wood screw and 
ribbed plastic anchor, adjust the height and lever of 
the wall bracket, then tighten the wood screw; Then 
drill holes No.2 and No.3, install plastic anchors and 
tighten the wood screws.

Step 2: Install another two wall 
brackets U same way,  then put on 
M10 screw and covers K11.

U



Step 1 

Cl 

Step 2 
Cl C2 

ks-
cl

/
」” $

 

ez
 /
I : 

Kl 
KB

Kl 

急 黜 QTY: 1 PC 

K7 中一 QTY:3PCS I K8 
M 8 X 4 0 

霎

�8 Page 2 

2. Install front and rear beam
C1/C2 with corner connector
S. Step 1.  Attach the middle connector T to the 

middle wall base U with screw K7 and spacer K8, 
taking care not to tighten screw K7.

U

T

K8

K1

Step 2. Insert front and rear beams C1/
C2 into middle connector T respectively 
and connect them with screw K1, then 
tighten K1.

C2

Step 3. Insert the corner connector S into the front and rear 
beams C1/C2 respectively, then connect them with screw K1 
and K2 and gasket K3; adjust the position of the front and 
rear beams Cl and C2 to ensure that screws K7 and gasket 
K8 can connect the wall base U to the corner connector S 
smoothly, and then tighten the middle screw K7. Tighten 
another two K7 after left beam B1 and right beam B2 
installed well.

QTY:2PCS TS

QTY:3PCS



3. Following and next steps please refer to original pergola manual.



For more information please visit: www.dancovershop.com

Contact information

Austria Belgium Croatia Denmark

Estonia Finland France Germany

Ireland Italy Latvia Lithuania

Nederland Norway Poland Portugal

Spain Sweden Switzerland UK


